UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac /HT80/MCS1 /SISO /Port1/PWL 12 /9 dBi Antenna Port 1

<§

Spectrum
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o Att 20¢E BWT  32ims  VBW 3MH:  Mode auto Swesp
SGL Count 200/200
Jorem view
mi[1] ~6.95 dBm|

N 564421770 GH
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0 dém—i

-10 dém—

20 Bm=—
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50 dam—

60 dBm—
CF 5.61 GHz 2001 pts Span 120.0 MHz
Channel Power

Bandwidth 75,98 MHz Power 9.69 dBm Tu Total 9.69 dBm

b |
= JL J

11908763
oate: 20 FEB 2000 184535

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS8 /SISO /Port 1/PWL 9/9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Bottom 3.4 4.1 7.5 21 135 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Bottom 7.5 9 16.5 30 135 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS8/ SISO/ Port 1/ PWL 9/9dBi Antenna Port 1

Spectrum o
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~12.18 dBm)|
0 556326150 GH
1]
10
0 dém
-10 dBm:
=20 g8
=30 dém-
50 gBm-
60 dBm
CF 5.53 CHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 76.61 MHz Power 3.36 dBm Tx Total 3.36 dBm
”
. L J
11908763
Pate: 20 FEB 2020 183535

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS8 /SISO /Port 1 /PWL 12/ 9 dBi Antenna

Duty Cycle Corrected
Channel ComemeE: Correction Comeneie: Limit (dBm) | Margin (dB) Result
Power(dBm) (dB) Power
(dBm)
Top 6.8 4.1 10.9 21 10.1 Complied
De Facto EIRP Limit Comparison
g(?r:(rjicéteedd Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
PO Gain (dBi) (dBm)
(dBm)
Top 10.9 9 19.9 30 10.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/MCS8 /SISO /Port 1 /PWL 12 /9 dBi Antenna Port 1

Spectrum o
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
Mi[1] ~8.41 dBm|
N 564352020 GH,
1]
CF 5.61 GHz 2001 pts Span 120.0 MHz
Channel Power
Bandwidth 76.42 MHz Power 6.84 dBm Tx Total 6.84 dBm
n
11908763
Cater: 20 FEB 2020 184822
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.5 15 7.0 6.1 15 7.6
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 7.0 7.6 10.3 21.0 10.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.3 9 19.3 30.0 10.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum ] .%’
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~4.41 dBm|
x 5.503428330 GHz
o0
32001 pts Spon 30.0 MHz
Channel Pamer
Bandwidth 16,80 MHz Power 5.53 dBm Tx Total 5.53 dBm
)\ m :

. L J

11806763
Cate: 20 FEB 2020 1000003

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

Spectrum ]

-qﬂ

Ref Level 35.00 dBm  Offset 26,85 08 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

@ 17 View
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<4.38 dBmy
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32001 pts
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Channel Pamer

Bandwidth 16,70 MHz Power 6.07 dBm

T Total 6.07 dBm

-
. JL J

11806763
foate: 20 FEB 2020 100121

1111111

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 11.4 15 12.9 10.4 15 11.9
Middle 11.7 15 13.2 10.5 15 12.0
Top 11.0 15 12.5 10.2 15 11.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom+1 12.9 11.9 154 21.0 5.6 Complied
Middle 13.2 12.0 15.7 21.0 5.3 Complied
Top 12.5 11.7 15.1 21.0 5.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 154 9 24.4 30.0 5.6 Complied
Middle 15.7 9 24.7 30.0 5.3 Complied
Top 15.1 9 24.1 30.0 5.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
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e e [
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Channel Power

Bandwidth 16,68 MHz

Tx Total 11.70 dBm

il

Power 11,70 dBm

11908763
oate: 20 FEB 2000 102423

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
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Power 10.99 dBm
v '
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oate: 20 FEB 2030 11.0055

Tx Total 10.99 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 48Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 2

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
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Tx Total 10.19 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.3 1.7 7.0 5.9 1.7 7.6
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 7.0 7.6 10.3 21.0 10.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.3 9 19.3 30.0 10.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrum ] .%’
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~4.90 dBm|
x 5497996630 GHz
o0
32001 pts Spon 30.0 MHz
Channel Pamer
Bandwidth 16,73 MHz Power 5.29 dBm Tx Total 5.29 dBm
)\ m :

. L J

11806763
Cate: 20 FEB 2020 10102 55

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

. JL

11806763
oate: 20 FEB 2020 100414

J

Spectrum ] %‘
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp
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[0 17m view
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o0
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Channel Pamer
Bandwidth 16.66 MHz Power 5.93 dBm T Total 5.93 dBm
)\ m :
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 11.2 1.7 12.9 10.2 1.7 11.9
Middle 11.5 1.7 13.2 104 1.7 12.1
Top 10.8 1.7 12.5 10.0 1.7 11.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom+1 12.9 11.9 154 21.0 5.6 Complied
Middle 13.2 12.1 15.7 21.0 5.3 Complied
Top 12.5 11.7 15.1 21.0 5.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 154 9 24.4 30.0 5.6 Complied
Middle 15.7 9 24.7 30.0 5.3 Complied
Top 15.1 9 24.1 30.0 5.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 1.02 dBm| " ML) 1.23 dBm)
0 dor 5522441170 GHz| 0 dor 5583111470 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:

60 ¢B
CF 5.57 GHz
—

32001 pts

N

Span 30.0 MHz

Channel Power
Bandwidth 16.75 MHz
T

Power 11.23 dBm

11908763
oate: 20 FEB 2000 101524

Tx Total 11.23 dBm

s

60 ¢B

CF 5.58 GHz
—_—

32001 pts Span 30.0 MHz

Channel Power

Bandwidth 16,68 MHz

Tx Total 11.45 dBm

il

Power 11.45 dBm

11908763
oate: 20 FEB 2020 102713

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

0.65 dBm
5.703625200 GHz|

N

Span 30.0 MHz

50 B
40 68
CF 5.7 GHz 32001 pts
Channel Power
Bandwidth 16,74 MHz Power 1080 dBm
v '
11508763

oate: 20 FEB 2020 11.0347

Tx Total 10.80 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 54Mbit / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
| R | R
" mi[1] 0.02 dB " mi[1] 0.01 dB
N 5518695040 GHz| N 5584939530 GHz|
20 o8 20 o8
10 o8 10 o8
-10 dBm: -10 dBm:
-30 dém ¥ &
=40 dBm-
50 gBm- 50 g8
50 6B 50 6B
Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz

CF 5.57 GHz
—

32001 pts

Channel Pavier
Bandwidth 16,60 MHz

Power 10.23 dBm

il

11908763
oate: 20 FEB 2020 101642

Tx Total 10.23 dBm

Channel Power

Bandwidth 16,73 MHz

Power 10.37 dBm

il

11908763
foate: 20 FEB 2020 102831

Tx Total 10.37 dBm

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 o

<0.09 dBm
5.704941410 GHz|

60 ¢B
CF 5.7 GHz

32001 pts

N

Span 30.0 MHz

Channel Pavier
Bandwidth 16,68 MHz

Power 10.04 dBm
i T

11908763
oate: 20 FEB 2030 11.0505

Tu Total 10,04 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20 / MCS0 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 7.2 0.5 7.7 7.4 0.5 7.9
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 7.7 7.9 10.8 21.0 10.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.8 9 19.8 30.0 10.2 Complied

Result: Pass

Page 241 of 521

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCSO0 / MIMO / Port 142/ PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum .?
Ref Level 35.00 48m  Offset 2635 68 & RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
- CH] ~3.80 dBm|
0 5495387640 GH2|
il
0
32001 pts Spon 50.0 Nz

Channel Pamer
Bandwidth 17.65 MHz

Power 7.27 dBm

-
. JL

11908763
ate: 20 FEB 2020 111003

J

Tx Total 7.22 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCSO0 / MIMO / Port 142/ PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

Spectrum .?
Ref Level 35.00 48m  Offset 2635 68 & RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
- CH] ~3.47 dBm|
0 5498115680 GH2|
il
0
32001 pts Spon 50.0 Nz

Channel Pamer
Bandwidth 17.59 MHz

Power 7.45 dBm

-
. JL

11908763
oate: 20 FEB 2020 111121

J

Tx Total 7.45 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /HT20 / MCS0 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 12.9 0.5 13.4 121 0.5 12.6
Middle 13.2 0.5 13.7 12.4 0.5 12.9
Top 12.7 0.5 13.2 121 0.5 12.6
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom+1 13.4 12.6 16.0 21.0 5.0 Complied
Middle 13.7 12.9 16.3 21.0 4.7 Complied
Top 13.2 12.6 15.9 21.0 5.1 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 16.0 9 25.0 30.0 5.0 Complied
Middle 16.3 9 25.3 30.0 4.7 Complied
Top 15.9 9 24.9 30.0 5.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCSO0 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R

" ML) 1.B0 dBm| " ML) 2.2+ dB
0 dor 5518746600 GHz 0 dor 5576087930 GHz|

2001 pts Span 30.0 Mz 2001 pts Span 30.0 MHz
Bandwidth 17.65 MHz Power 12,93 dBm Tu Total 12,93 dBm Bandwidth 17.65 MHz Power 13.20 dBm T Total 13.20 dBm
n T n T
11806763 11806763
Pate: 20 FEB 2020 11:1508 Cate: 20 FEB 2020 11:2813
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) 1.54 dBm|
0 dor 5.695839510 GHz
e | |
I

10 dBm—

-10 dém—

20 Bm=—

-30 dBm—
0 den—

50 dam—

60 dBm—;
(CF 5.7 GHz 32001 pts Span 30.0 Mz |
Channel Parer
Bandwidth 17.62 MHz Power 12,67 dBm Tx Total 12.67 dBm
T" T
11508763

oate: 20 FEB 2000 120228

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCSO0 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 2

30 din

5.517591640 GHz|

Spectrum T Spectrum T
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
ML) 1.26 dBm) ML) 1.43 dBm)

30 din

5581151210 GHz|

32001 pts

Span 30.0 MHz

Bandwidth 17.60 MHz

Power 12,12 dBm
n T

11908763
oate: 20 FEB 2030 112025

Tx Total 12.12 dBm

32001 pts Span 30.0 MHz

Bandwidth 17.60 MHz

Tx Total 12.41 dBm

i

Power 12,41 dBm

11908763
oate: 20 FEB 2020 112531

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

1.11 dBm)
5.698479420 GHz,

20 c8n

10 dBm—

-10 dém—

20 Bm=—

-30 dém—

40 dBm—

50 dam—

Span 30.0 MHz

=60 dBm—
CF 5.7 GHz 2001 pts
Channel Power
Bandwidth 17.62 MHz Power 12.06 dBm
il y
11806763

oate: 20 FEB 2020 120345

Tx Total 12.06 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.9 1.6 7.5 6.5 1.6 8.1
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 7.5 8.1 10.8 21.0 10.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.8 9 19.8 30.0 10.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~4.B0 dBm|
0 5493830510 GH2|
1]
120 68
32001 pts Spon 30.0 MHz
Channel Power
Bandwidth 18,08 MHz Power 5.90 dBm Tx Total 5.90 dBm
-
. L J
11908763
Pate: 20 FEB 2020 11:1255

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz

o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
S6L Count 200,300
Jorem view

Mi[1
208 [1]

“4.19 dBmy
5497021660 GHz|

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 17.81 MHz Power 6.51 dBm

-
. JL J

11908763
ate: 20 FEB 2020 111413

Tu Total 6.51 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 11.8 1.6 13.4 10.9 1.6 12.5
Middle 12.1 1.6 13.7 11.0 1.6 12.6
Top 11.4 1.6 13.0 10.7 1.6 12.3
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom+1 13.4 12.5 16.0 21.0 5.0 Complied
Middle 13.7 12.6 16.2 21.0 4.8 Complied
Top 13.0 12.3 15.7 21.0 5.3 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 16.0 9 25.0 30.0 5.0 Complied
Middle 16.2 9 25.2 30.0 4.8 Complied
Top 15.7 9 24.7 30.0 5.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS4 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 1.00 dBm| " ML) 1.52 dBm|
0 dor 5514054560 GHz 0 dor 5576643850 GHz|
e [ e |
I I I
10 dim— 10 dim—
-10 dBm— \ -10 dBm— \
20 Bm=— 20 Bm=—
-30 68 -30 68
=40 dBm— =40 dBm—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 18,04 MHz Power 11.84 dBm Tx Total 11.84 dBm Bandwidth 18,05 MHz Power 12.08 dBm T Total 12.08 dBm
n T n T
11806763 11806763
Cate: 20 FEB 2020 11:2202 Pate: 20 FEB 2020 11:31:00

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 d8m  Offset
o Att 20 dB BWT
SGL Count 200,500

26,95 d) @ RBW 1MHz
Zams VAW IMHT  Maode futo Swesp

| R

ML) 0.72 dBm

30 din

5.696524800 GHz|

Span 30.0 MHz

32001 pts

Bandwidth 17.98 MHz

Tu Total 11.44 dBm

i

Power 11.44 dBm

11908763
oate: 20 FEB 2030 120514

Result: Pass

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS4 / MIMO / Port 142 / PWL 18 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) 0.11 dB " ML) 0.29 dBm
0 dor 5516253870 GHz| 0 dor 5580991840 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm— \ -10 dBm— \
20 Bm=— 20 Bm=—
-30 dém, -30 dém.
=40 dBm— =40 dBm—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.85 MHz Power 10.86 dBm Tu Total 10.86 dBm Bandwidth 17.86 MHz Power 10,98 dBm Tx Total 10.98 dBm
i T i T
11806763 11806763
Pate: 20 FEB. 2020 11:2320 Cate: 20 FEB. 2020 11:3215
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) “0.24 dBm)
0 dor 5695908880 GHz|
20 d8n
2001 pts Span 30.0 Mz
Bandwidth 17.90 MHz Power 10.66 dBm Tu Total 10,66 dBm
i T
11806763
Cate: 20 FEB 2020 120532

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 6.9 0.5 7.4 7.2 0.5 7.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 7.4 7.7 10.6 21.0 104 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.6 9 19.6 30.0 104 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200,200
Jorem view
" Mi[1] ~3.68 dBm|
0 5506088870 GH2|
1]
32001 pts Spon 30.0 MHz
Channel Power
Bandwidth 17,72 MHz Power 6.93 dBm Tx Total 6.93 dBm
il
. L J
11908763
Pate: 20 FEB 2020 1211:21

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Result: Pass

Spectrum .?
Ref Level 35.00 48m  Offset 2635 68 & RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
Jorem view
- CH] ~3.00 dem)
0 5497777260 GH2|
il
0
32001 pts Spon 50.0 Nz

Channel Pamer
Bandwidth 17.67 MHz

Power 7.19 dBm

-
. JL

11908763
oate: 20 FEB 2020 121238

J

Tx Total 7.19 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCSO / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 12.4 0.5 12.9 11.5 0.5 12.0
Middle 12.9 0.5 13.4 12.1 0.5 12.6
Top 12.4 0.5 12.9 11.8 0.5 12.3
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom+1 12.9 12.0 155 20.9 5.4 Complied
Middle 13.4 12.6 16.0 20.9 4.9 Complied
Top 12.9 12.3 15.6 20.9 5.3 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 155 9 24.5 29.9 5.4 Complied
Middle 16.0 9 25.0 29.9 4.9 Complied
Top 15.6 9 24.6 29.9 5.3 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS0O / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

30 din

5.526521980 GHz|

Spectrum T Spectrum T
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
ML) 1.50 dBm| ML) 2.09 dB

30 din

5573665510 GHz|

32001 pts

Span 30.0 MHz

Bandwidth 17.69 MHz

Power 12.36 dBm
n T

11908763
oate: 20 FEB 2000 122555

Tx Total 12.36 dBm

32001 pts

Bandwidth 17.69 MHz

Span 30.0 MHz

Power 12,93 dBm Tx Total 12.93 dBm

i

11908763
oate: 20 FEB 2020 123515

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

1.65 dEim)
5. 706329800 GHz,

20 c8n

10 dBm—

-10 dém—

20 Bm=—

-30 dém—

40 dBm—

50 dam—

=60 dBm—
CF 5.7 GHz

32001 pts

Span 30.0 MHz

Channel Pavier
Bandwidth 17.70 MHz

Power 12.36 dBm
n T

11908763
oate: 20 FEB 2000 130620

Tx Total 12.36 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS0O / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 2

30 din

Spectrum T
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
mi[1] 1.26 dBm)

5.522065250 GHz|

Spectrum T
Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
b At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200
| R
mi[1] 1.84 dBm)

32001 pts

30 déin 5.582218990 GHz|

Span 30.0 MHz

Bandwidth 17.69 MHz

Power 11.54 dBm
™ Y

11908763
oate: 20 FEB 2030 123116

Tu Total 11.54 dBm

Span 30.0 MHz

Tx Total 12,12 dBm

32001 pts

Bandwidth 17.66 MHz Power 12,12 dBm

i

11908763
oate: 20 FEB 2000 124032

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

1.47 dBm)
5.701977130 GHz|

20 c8n

10 dBm—

-10 dém—

20 Bm=—

-30 dém—

40 dBm—

50 dam—

Span 30.0 MHz

60 dBm—;
(CF 5.7 GHz 32001 pts
Channel Parer
Bandwidth 17.67 MHz Power 11,77 dBm
T: T
11508763

oate: 20 FEB 2030 130738

Tu Total 11.77 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.0 1.9 6.9 5.7 1.9 7.6
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 6.9 7.6 10.3 21.0 10.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.3 9 19.3 30.0 10.7 Complied

Result: Pass

Page 259 of 521

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum

-qﬂ

Ref Lovel 35.00 dEm  OMset 26.95 05 w RBW 1MA:
b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep
SGL Count 200/200

Jorem view

Mi[1
208 [1]

<5.51 dBmy
5.506625110 GHz|

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 17.82 MHz Power 5.01 dBm

-
. JL J

11908763
oate: 20 FEB 2030 121408

Tx Total 5.01 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,8505 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] -3.39 dBm|
0 5498118500 GH2|
1]
120 68
0 dém
-10 dBm:
=20 g8
=30 dém-
i
50 gBm-
60 dBm
CF 5.5 GHz 2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.97 MHz Power 5.68 dBm Tx Total 5.68 dBm
”
. L J
11908763
Cate: 20 FEB 2020 121525

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 10.0 1.9 11.9 9.0 1.9 10.9
Middle 11.2 1.9 13.1 10.1 1.9 12.0
Top 10.6 1.9 12.5 9.8 1.9 11.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom+1 11.9 10.9 14.4 21.0 6.6 Complied
Middle 13.1 12.0 15.6 21.0 5.4 Complied
Top 12.5 11.7 15.1 21.0 5.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 14.4 9 23.4 30.0 6.6 Complied
Middle 15.6 9 24.6 30.0 5.4 Complied
Top 15.1 9 24.1 30.0 5.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 1

<
<

Spectrum Spectrum

Ref Level 35.00 d8m  Offset 2685 d3 & RBW 1 MHz Ref Level 35.00 d8m  Offset 263508 & RBW 1 MHz
o At S0dB BWT  321ms VAW IMHT  Maode futo Swesp o At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200200 SGL Count 200200
| R | R
Ml ~0.26 dem| Ml 0.9+ dem)
0 dor 5.513682380 GH2| 0 dor 5573523950 GH2|

20 c8n 20 c8n

0

-10 dém—

20 Bm=—

-30 dém-

40 dBm—

50 dam—

=60 dBm—

CF 5.52 GHz 2001 pts Span 30.0 Mz 2001 pts Span 30.0 MHz

Channel Pawer

Bandwidth 17.89 MHz Power 9.99 dBm Tu Total 9.99 dBm Bandwidth 17.81 MHz Power 11,19 dBm Tu Total 11.19 dBm
il I il I

11908763 11908763
oate: 20 FEB 2030 123305 oate: 20 FEB 2000 124200

Bottom+1 Channel Middle Channel

<

Spectrum

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R
B 0.06 don

30 déin 5.693642070 GHz|

32001 pts Span 30.0 MHz

Bandwidth 17.94 MHz Power 10.59 dBm Tx Total 10.59 dBm
w Y

11908763
ate: 20 FEB 2020 130801

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS4 / MIMO / Port 1+2 / PWL 18 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~1.16 dBm| " ML) ~0.01 dBm|
0 dor 5517087280 GHz| 0 dor 5581928380 GH2|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm— -10 dBm—
20 Bm=— 20 Bm=—
-30 dém. -30 dém
dBm— =40 dBm—
50 gBm— 50 gBm—
60 dBm—; 60 dBm—;
CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 17.97 MHz Power 9,02 dBm T Total 9.02 dBm Bandwidth 18,03 MHz Power 10,12 dBm T Total 10.12 dBm
i T i T
11806763 11806763
Cate: 20 FEB. 2020 123422 Pate: 20 FEB 2020 124315
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) “0.24 dBm)
0 dor 5697486640 GH2
20 d8n
2001 pts Span 30.0 Mz
Bandwidth 17.93 MHz Power 9.78 dBm Tx Total 9.78 dBm
i T
11806763
Cate: 20 FEB. 2020 131018

Top Channel

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 4.3 3.5 7.8 4.8 3.5 8.3
Middle 4.8 3.5 8.3 3.5 3.5 7.0
Top 4.9 3.5 8.4 3.1 3.5 6.6
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom 7.8 8.3 111 21.0 9.9 Complied
Middle 8.3 7.0 10.7 21.0 10.3 Complied
Top 8.4 6.6 10.6 21.0 104 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 111 9 20.1 30.0 9.9 Complied
Middle 10.7 9 19.7 30.0 10.3 Complied
Top 10.6 9 19.6 30.0 104 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 1

<
<

Spectrum

Ref Level 35.00 48m  Offset 26.35d8 RBW 1 MHz Ref Level 35.00 48m  Ofset 263508 RBW 1 MHz

o At S0dB BWT  32.1ms VAW 3IMH:  Mode suto Sweep o At S0dB BWT  32.ims VAW 3IMH:  Mode suto Sweep
SGL Count 200200 SGL Count 200200

| R | R

Ml ~9.00 dem| Ml

0 dor 550249840 GH 0 dor

Spectrum

<8.30 dBm
5.58495080 GHz|

20 c8n 20 c8n

0

-10 dém—

20 Bm=—

-30 dém—

50 dam—

=60 dBm—

CF 5.51 GHz
—_—
Channel Power

Span 60.0 MHz

32001 pts

32001 pts Span 60.0 MHz

Channel Power

Bandwidth 36.61 MHz

Power 4.32 dBm

il

11908763
oate: 20 FEB 2020 131335

Tx Total 4.32 dBm

Bandwidth 36,47 MHz

Power 4.85 dBm T Total 4.85 dBm

il

11908763
oate: 20 FEB 2000 133632

Bottom Channel

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp

| R

ML)

30 din

<8.27 dBm
5.66383140 GHz|

Result: Pass

2001 pts Span 60.0 Mz
Channel Power
Bandwidth 36.52 MHz Power 4,90 dBm Tx Total 4.90 dBm
il '
11908763
Fate: 20 FEB 2000 134542
Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 142 / PWL 12 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 48m  Offset 26.35d8 RBW 1 MHz Ref Level 35.00 48m  Ofset 263508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
" Ml ~8.09 dem) " Ml ~9.69 dem|
0 dor 550607570 GHz, 0 dor 5.56248340 GH
20 cin 20 cin
0

32001 pts Span 60.0 MHz

32001 pts Span 60.0 MHz

Channel Power Channel Power
Bandwidth 36.39 MHz Power 4.81 dBm Tx Total 4.81 dBm Bandwidth 36.51 MHz Power 3,49 dBm Tx Total 3.49 dBm

il

il

11908763 11908763
oate: 20 FEB 2030 131584 oate: 20 FEB 2020 133750

Bottom Channel Middle Channel

<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200/200

| R
B “10.16 dem

30 déin S.6TA646T0 GH2|

20 c8n

0

-10 dém—

20 Bm=—

-30 dém—

=T

50 dam—

40 dBm—s

CF 5.67 GHz 32001 pts Span 60.0 MHz

Channel Power

Bandwidth 36.57 MHz Power 3.12 dBm Tu Total 3.12 dBm
il Y

11908763
ate: 20 FEB 2020 134700

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.6 2.7 6.3 4.1 2.7 6.8
Middle 4.3 2.7 7.0 2.8 2.7 55
Top 4.1 2.7 6.8 2.3 2.7 5.0
Port 1+2
Corrected Corrected Combined Conducted
Conducted | Conducted S _
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) SIEET (€ Em)
(dBm)
Bottom 6.3 6.8 9.6 21.0 11.4 Complied
Middle 7.0 5.5 9.3 21.0 11.7 Complied
Top 6.8 5.0 9.0 21.0 12.0 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 9.6 9 18.6 30.0 11.4 Complied
Middle 9.3 9 18.3 30.0 11.7 Complied
Top 9.0 9 18.0 30.0 12.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

oate: 20 FEB 2020 135438

oate: 24 FEB 2020 144321

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200200
| R | R
" ML) -9.17 dBm| " ML) ~8.92 dBm)
0 dor 5.51402920 GH 0 dor 5568374710 GH
20 d8n 20 d8n
120 68
-10 dBm—
20 Bm=—
-30 dBm—
50 gBm—
60 dBm—;
CF 5.51 GHz 2001 pts Span 60.0 Mz 2001 pts Span 60.0 MHz
Channel Pavier Channel Pavier
Bandwidth 36.59 MHz Power 3.56 dBm Tx Total 3.56 dBm Bandwidth 36,48 MHz Power 4.25 dBm Tu Total 4.25 dBm
i T i T
11806763 11806763

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200/200

| R

ML)

30 din

<8.60 dBm
5.67363930 GHz|

Span 60.0 MHz

2001 pts
Channel Pavier
Bandwidth 36,45 MHz Power 4.11 dBm
™ Y
11806763

oate: 20 FEB 2030 143440

T Total 4.11 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

<
<

Spectrum Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200200 SGL Count 200/200

| R | R

- B ~8.72 don - B ~9.54 don
N 5.51490480 GH N 5568254150 GH

20 o8 20 o8

10 o 10 o

-10 dém—

20 Bm=—

-30 dém—

50 dam—

=60 dBm—

CF 5.51 GHz 32001 pts Span 60.0 MHz 32001 pts Span 60.0 MHz

Channel Power Channel Power
Bandwidth 36.26 MHz Power 4.05 dBm T Total 4.05 dBm Bandwidth 36.20 MHz Power 2.82 dBm Tu Total 2.82 dBm
m - i ]

11908763 11908763
oate: 20 FEB 2020 135557 oater 24 FEB 2020 144438

Bottom Channel Middle Channel

<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200/200

| R
B ~9.82 don

30 B 567544300 GHz|

CF 5.67 GHz 32001 pts Span 60.0 MHz

Channel Power

Bandwidth 36.37 MHz Power 2.32 dBm Tu Total 2.32 dBm
il Y

11908763
oate: 20 FEB 2000 143558

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom -1.6 3.2 1.6 -0.4 3.2 2.8
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 1.6 2.8 5.3 21.0 15.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 5.3 9 14.3 30.0 15.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna/ Port 1

Spectrum ] .%’
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp
SGL Count 200/200
[0 17m view
» mi[1] ~16.42 dBm)
x 556364770 GHe|
o0
10 dém
Dden
10 dém
20 g8
CF 5.53 CHz 2001 pts Span 120.0 MHz
Channel Pamer
Bandwidth 76.32 MHz Power -1.58 dBm T Total -1.58 dBm
)\ m :
. L J
11508763
Cate: 20 FEB 2020 144705

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna/ Port 2

Result: Pass

Spectrum

-qﬂ

Ref Level 35.00 dBm  Offset 26,85 08 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp

SGL Count 200/200

Jorem view

Mi[1]

0

<16.09 dBm
549751850 GHz|

32001 pts

CF 5.53 GHz

-

Span 120.0 MHz

Channel Pamer

Bandwidth 76,78 MHz Power -0.39 dBm

-

. JL J

11908763

oate: 20 FEB 2000 144324

Tu Total -0.39 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Top 0.3 3.2 3.5 -1.2 3.2 2.0
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Top 3.5 2.0 5.8 21.0 15.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 5.8 9 14.8 30.0 15.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrum ] .%’
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep
SGL Count 200/200
@ 17m View
- mi1] ~14.13 dBm|
x 563884030 GHe|
o0
10 dém
CF 5.61 GHz 2001 pts Span 120.0 MHz
Channel Pamer
Bandwidth 76.34 MHz Power 0.28 dBm Tx Total 0.28 dBm
)\ m :
. L J
11806763
Cate: 20 FEB 2020 145500

Top Channel

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrum ]

-qﬂ

Jo At
SGL Count 200/200

Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
S0dB BWT  320ms VAW IMHT  Maode futo Swesp

@ 17 View

Mi[1]

<16.04 dBm)
5.59504550 GHz|

CF 5.61 GHz

32001 pts

Span 120.0 MHz

Channel Pamer
Bandwidth 76.57 MHz

Power -1.24 dBm

-
. JL
11806763

oate: 20 FEB 2030 150017

J

T Total -1.24 dBm

L1111

Top Channel

Result: Pass
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 2.1 4.6 25 -0.9 4.6 3.7
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Bottom 25 3.7 6.2 21.0 14.8 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 6.2 9 15.2 30.0 14.8 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna/ Port 1

Result: Pass

Spectrum ] %‘
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep
SGL Count 200/200
@ 17m View
- mi1] ~15.80 dBm|
x 555642920 GHe|
o0
10 dém
Dden
CF 5.53 CHz 2001 pts Span 120.0 MHz
Channel Pamer
Bandwidth 76.31 MHz Power -2.09 d8m T Total -2.09 dBm
)\ m :
. L J
11806763
Cate: 20 FEB 2020 144415

Bottom Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 9/ 9 dBi Antenna/ Port 2

Result: Pass

Spectrum ] .%’
Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp
SGL Count 200/200
[0 17m view
» mi[1] ~16.11 dBm)
x 556505390 GHe|
o0
10 dém
od
CF 5.53 CHz 2001 pts Span 120.0 MHz
Channel Pamer
Bandwidth 76.53 MHz Power -0.85 dBm T Total -0.85 dBm
)\ m :
. L J
11508763
Cater: 20 FEB 2020 144537

Bottom Channel
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TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna

Port 1 o & Port 2 O 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Top -0.1 4.6 4.5 -1.7 4.6 2.9
Port 1+2
Corrected Corrected Combined Conducted
Conducted Conducted S :
Channel Conducted | Power Limit | Margin (dB) Result
Power Port | Power Port
1(dBm) 2(dBm) P )
(dBm)
Top 4.5 2.9 6.8 21.0 14.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Top 6.8 9 15.8 30.0 14.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 1

Spectrum ]

-qﬂ

Jo At
SGL Count 200/200

Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
S0dB BWT  320ms VAW IMHT  Maode futo Swesp

@ 17 View

Mi[1]

=14.48 dBm)
563906160 GHz|

CF 5.61 GHz

32001 pts

o

Span 120.0 MHz

Channel Pamer
Bandwidth 76.38 MHz

Power -0.14 dBm

T Total -0.14 dBm

-
. JL

11806763
oate: 20 FEB 2030 145605

J

1111111

Result: Pass

Top Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / PWL 12 /9 dBi Antenna/ Port 2

Spectrum ]

<§

Jo At
SGL Count 200/200

Ref Level 35.00 d&m  Offset 26.95d0 & RBW 1 MHz
S0dB BWT  320ms VAW IMHT  Maode futo Swesp

@ 17 View

Mi[1]

<16.31 dBmy
5.59523670 GHz|

CF 5.61 GHz

32001 pts

Span 120.0 MHz

Channel Pamer
Bandwidth 76,46 MHz

Power -1.68 dBm

-
. JL
11806763

oate: 20 FEB 2020 145722

J

T Total -1.68 dBm

1111111

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 5.8 0.7 6.5 6.5 0.7 7.2
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 5.0 0.7 57
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 6.5 7.2 5.7 11.3
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 11.3 20.9 9.6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.3 9 20.3 29.9 9.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Spectrum ] .%’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] -4.85 dBm|
x 5496382300 GHz
o0
32001 pts Spon 30.0 MHz
Channel Pamer
Bandwidth 16,53 MHz Power 5.75 dBm Tx Total 5.75 dBm
)\ m :

. L J

11806763
Cate: 15 FEB 2020 125742

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrum ] .%’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] -4.03 dBm|
x 5497743510 GHy
o0
32001 pts Spon 30.0 MHz
Channel Pamer
Bandwidth 16,53 MHz Power 6.54 dBm Tx Total 6.54 dBm
)\ m :

. L J

11508763
Cater 18 FEB 2020 125500

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrum ] .%’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] -5.81 dBm|
x 5504768910 GHz
o0
32001 pts Spon 30.0 MHz
Channel Pamer
Bandwidth 16.54 MHz Power 4.98 dBm Tx Total 4.98 dBm
)\ m :

. L J

11806763
Cater 18 FEB 2020 130017

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 9.3 0.7 10.0 8.2 0.7 8.9
Middle 9.6 0.7 10.3 8.3 0.7 9.0
Top 9.4 0.7 10.1 7.4 0.7 8.1
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom+1 8.0 0.7 8.7
Middle 8.3 0.7 9.0
Top 7.8 0.7 8.5
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 10.0 8.9 8.7 14.0
Middle 10.3 9.0 9.0 14.2
Top 10.1 8.1 8.5 13.8
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom+1 14.0 20.8 6.8 Complied
Middle 14.2 20.9 6.7 Complied
Top 13.8 20.8 7.0 Complied

Page 287 of 521

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 14.0 9 23.0 29.8 6.8 Complied
Middle 14.2 9 23.2 29.9 6.7 Complied
Top 13.8 9 22.8 29.8 7.0 Complied

Result: Pass

Page 288 of 521

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) “1.47 dBm| " ML) ~1.13 dBm|

0 dor 5.517925380 GHz| 0 dor 5575371710 GHz|
20 d8n 20 d8n

10 dB 10 dB

-10 dBm: -10 dBm:

=30 / -30 /

e Bk

50 g8 50 gBm-

40 68 40 68

CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier

Bandwidth 16.52 MHz Power 9.78 dBm Tx Total 9.28 dBm Bandwidth 16.55 MHz Power 9.59 dBm Tx Total 9.59 dBm
i T i T

11806763 11806763
Pater 16 FEB 2020 131238 Pater 15 FEB 2020 133116

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R
B

30 din

<1.33 dBmy
5.695436390 GHz|

50 g8

o

CF 5.7 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 16.56 MHz Power 9.39 dBm Tx Total 9.39 dBm
il '
11908763
fate 15 FEB 2000 141227
Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.43 dBm) " ML) ~2.41 dBm)
0 dor 5517931940 GHz| 0 dor 5577547580 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:

]
S

\
N

e Bk

50 dBm 50 dBm

s s

CF 5.57 GHz az001 El m 300 MHz CF 5.58 GHz az001 El

Channel Power Channel Power

Bandwidth 16.55 MHz Power .27 dBm T Total 8.22 d8m Bandwidth 16.57 MHz Power 8.31 dBm T Total 831 d8m

il Y il Y

11908763 11908763

oate: 146 FEB 2000 131357

]
/

Span 30.0 MHz

oate 14 FEB 2000 133233

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

<3.16 dBm
5.697503520 GHz|

T
/

50 dam

60 ¢B
CF 5.7 GHz

32001 pts

Span 30.0 MHz

Channel Power

Bandwidth 16.56 MHz Power 7.43 dBm

il

11908763
oate: 146 FEB 2020 141384

Tu Total 7.43 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~2.75 dBm) " ML) ~2.54 dBm)
0 dor 5.523375830 GH2| 0 dor 5577286020 GHz|
20 d8n 20 d8n
10 dB 10 dB
-10 dBm: -10 dBm:
el ] \ o ] \
” / \.._ - / \
P =
50 gBm- 50 gBm-
40 68 40 68
CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16,49 MHz Power 7.95 dBm Tx Total 7.95 dBm Bandwidth 16.51 MHz Power 8.27 dBm Tx Total 8.27 dBm
i T i T
11806763 11806763
Pater 15 FEB 2020 131514 Pater 16 FEB 2020 133350
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) ~3.02 dBm|
0 dor 5.702661480 GHz|
20 d8n
120 68
-10 dBm:

o/
v

Span 30.0 MHz

oate: 14 FEB 2000 141502

P

50 d8m

40 8

CF 5.7 GHiz 32001 pts

Channel Power

Bandwidth 16.54 MHz Power 7.77 dBm Tu Total 7.77 dBm

” Y

11508763

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 6.5 0.4 6.9 6.9 0.4 7.3
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 5.6 0.4 6.0
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 6.9 7.3 6.0 115
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 115 20.9 9.4 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 115 9 20.5 29.9 9.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Spectrum .?
Ref Level 35.00 dBm  OMfset 26,80 05 @ RBW 1 MHz
o At S0dB BWT  320ms VAW IMHT  Maode futo Swesp
6L Count 200/200
Jorem view
" Mi[1] ~3.25 dBm)
0 5494836410 GH2|
1]
32001 pts Spon 30.0 MHz
Channel Power
Bandwidth 17,62 MHz Power 6.50 dBm Tu Total 6.50 dBm
”
. L J
11908763
Pater 16 FEB 2020 125338

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrum ] .%’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~3.72 dBm|
x 5499109400 GHz
o0
32001 pts Spon 30.0 MHz
Channel Pamer
Bandwidth 16,46 MHz Power 6.90 dBm T Total 6.90 dBm
)\ m :

. L J

11508763
Cater 15 FEB 2020 125455

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Result: Pass

Spectrum ] .%’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz

o att ¢ BWT  320ms  VBW 3MHz  Made auto Swesp

SGL Count 200/200

[0 17m view

» mi[1] ~5.00 dBm|
x 5505076400 GHz
o0
32001 pts Spon 30.0 MHz
Channel Pamer
Bandwidth 16,47 MHz Power 5.58 dBm Tx Total 5.58 dBm
)\ m :

. L J

11508763
Cate: 15 FEB 2020 125513

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 9.9 0.4 10.3 8.7 0.4 9.1
Middle 10.2 0.4 10.6 8.8 0.4 9.2
Top 9.8 0.4 10.2 8.0 0.4 8.4
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom+1 8.6 0.4 9.0
Middle 8.9 0.4 9.3
Top 8.2 0.4 8.6
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 10.3 9.1 9.0 14.3
Middle 10.6 9.2 9.3 14.5
Top 10.2 8.4 8.6 13.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom+1 14.3 20.8 6.5 Complied
Middle 14.5 20.9 6.4 Complied
Top 13.9 20.9 7.0 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 14.3 9 23.3 29.8 6.5 Complied
Middle 14.5 9 23.5 29.9 6.4 Complied
Top 13.9 9 22.9 29.9 7.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~0.83 dBm| " ML) “0.4+ dBm)
0 dor 5.523979560 GHz| 0 dor 5577699450 GHz|
20 d8n 20 d8n
10 dB 10 dB
10 dem -10 dBm:
/
o \ ) \
= /’ - / \
=" Bk
50 gBm- 50 gBm-
40 68 40 68
CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier
Bandwidth 16.50 MHz Power 9.88 dBm Tx Total 9.88 dBm Bandwidth 16,49 MHz Power 10,22 dBm T Total 10.22 dBm
i T i T
11806763 11806763
Pater 15 FEB 2020 130541 Cater 16 FEB 2020 132037
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200200
| R
" ML) ~0.96 dBm|
0 dor 5.697824130 GHz|
20 d8n
120 68
-10 dBm:
20

50 g8

o

CF 5.7 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 16,47 MHz Power 9.81 dBm Tu Total 9.81 dBm
il '
11908763
Fater 15 FEB 2000 140818
Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 2

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" ML) ~1.B4 dBm| " ML) ~1.B0 dBm|

0 dor 5518360360 GHz 0 dor 5578546920 GHz|
20 d8n 20 d8n

10 dB 10 dB

-10 dBm: -10 dBm:

o 7 \ ]

- / \._ - / ™~
Bk P

50 gBm- 50 gBm-

40 68 40 68

CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier

Bandwidth 16.48 MHz Power 8.68 dBm Tx Total 8.68 dBm Bandwidth 16.52 MHz Power 8.85 dBm Tx Total 8.85 dBm
i T i T
11806763 11806763
Cater 15 FEB 2020 130783 Pater 15 FEB 2020 1321:54

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp

SGL Count 200,500

| R

ML)

30 din

<2.47 dBm
5.698175680 GHz|

Ny
/

P
50 dBm
s
CF 5.7 GHz az001 El M 300 MHz
Channel Power
Bandwidth 16,49 MHz Power 8.00 dBm T Total 8.00 dBm
il '
11908763
Fater 15 FEB 2000 140535
Top Channel

Result: Pass

Middle Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz

= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep

SGL Count 200200 SGL Count 200200

| R | R
" ML) ~1.53 dBm| " ML) ~1.78 dBm|

0 dor 5525230150 GHz| 0 dor 5576795730 GHz|
20 d8n 20 d8n

10 dB 10 dB

-10 dBm: -10 dBm:

el ] ]

-30 -30

Bk R

50 gBm- 50 gBm-

40 68 40 68

CF 5.52 GHz 2001 pts Span 30.0 Mz CF 5.58 CHz 2001 pts Span 30.0 MHz
Channel Pavier Channel Pavier

Bandwidth 16.43 MHz Power 8.56 dBm Tx Total 8.56 dBm Bandwidth 16.45 MHz Power 8.86 dBm Tx Total 8.86 dBm
il I il |

11806763 11806763
Pater 15 FEB 2020 130515 Pater 19 FEB 2020 132311

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML)

30 din

=2.50 dBmy
5.701459640 GHz|

ol ]
/

Bk

50 g8

o

CF 5.7 GHz 2001 pts Span 30.0 Mz
Channel Power

Bandwidth 16,48 MHz Power 8.17 dBm Tu Total 8.17 dBm
il '
11908763
Fater 15 FEB 2000 141053
Top Channel

Result: Pass

Middle Channel
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ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+24+3 / PWL 13/ 9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.7 1.3 5.0 4.8 1.3 6.1
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 2.8 1.3 4.1
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 5.0 6.1 4.1 9.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 9.9 21.0 111 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 9.9 9 18.9 30.0 11.1 Complied

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum

-qﬂ

Ref Lovel 35.00 dEm  OMset 26.90 05 w RBW 1MA:
b Att 2068 BWT Rim VAW 3 MH:  Mode tuto Sweep
SGL Count 200/200

Jorem view

Mi[1
208 [1]

“6.72 dBmy
5.494063940 GHz|

32001 pts

Spon 30.0 MHz

Channel Pamer

Bandwidth 18.02 MHz Power 3.69 dBm

-
. JL J

11908763
oate: 146 FEB 2030 142417

Tu Total 3.69 dBm

Bottom Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Result: Pass

Spectrum .%’
Ref Level 35.00 dém  Offset 26,00 43 & RBW 1 MHz
o ant 2068 BWT  320ms  VBW IMH:  Mode Auto Sweep
S6L Count 200/200
Jorem view
- Mi[1] ~5.71 dBm|
0 5.495608880 GH2|
b2
06
32001 pts Spon 50.0 Nz
Channel Power
Bandwidth 17.82 MHz Power 4.77 dBm Tx Total 4.77 dBm

. JL

11908763
oater 14 FEB 2000 142535

J

Bottom Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Result: Pass

Spectrum ]

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

@ 17 View

Mi[1]

=7.79 dBmy
5.502814290 GHz|

32001 pts

N

Span 30.0 Mz

Channel Pamer

Bandwidth 17,97 MHz Power 2.85 dBm

Tx Total 2.85 dBm

-
. JL J

11806763
oate 146 FEB 2000 142652

L1111

Bottom Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 9.0 1.3 10.3 8.1 1.3 9.4
Middle 9.2 1.3 10.5 8.2 1.3 9.5
Top 8.7 1.3 10.0 6.7 1.3 8.0
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom+1 7.5 1.3 8.8
Middle 7.8 1.3 9.1
Top 7.1 1.3 8.4
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 10.3 9.4 8.8 14.3
Middle 10.5 9.5 9.1 14.5
Top 10.0 8.0 8.4 13.7
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom+1 14.3 21.0 6.7 Complied
Middle 14.5 21.0 6.5 Complied
Top 13.7 21.0 7.3 Complied
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 14.3 9 23.3 30.0 6.7 Complied
Middle 14.5 9 23.5 30.0 6.5 Complied
Top 13.7 9 22.7 30.0 7.3 Complied

Result: Pass

Page 306 of 521

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 1

Spectrum ? Spectrum ?
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH: Ref Level 35.00 d8m  Offset 26,90 c8 » RBW 1 MH:
o att 0B BWT  3me VAW IMH: Made Auto Sweep o att B BWT  3Ams VAW IMH: Made Auto Sweep
SGL Count 200/200 SGL Count 200/200
| R | R
" ML) ~2.10 dBm| " ML) ~1.69 dBm|
0 dor 5517180090 GHz| 0 dor 5577223210 GHz|
20 B 20 B
120 68
-10 dBm— \
20 Bm=—
-30 dém
dBm—
50 d8m—;
60 dBm—;
CF 5.52 GHz 32001 pts Spon 30.0 MHz 32001 pts Spon 30.0 MHz
Channel Pavier
Bandwidth 18,01 MHz Power 8.95 dBm Tx Total 8.95 dBm Bandwidth 17.92 MHz Power 9,17 dBm T Total 9.17 dBm
i T i T
11808763 11808763
Jpate: 15 FEB 2000 144255 Joate: 15 FEB 2000 145542
Bottom+1 Channel Middle Channel
Spectrum ?
Ref Level 35.00 d8m  Offset 26,90 0% @ RBW 1 MH:
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200
| R
" ML) ~1.95 dBm|
0 dor 5698649100 GHz
20 B
32001 pts Spon 30.0 MHz
Bandwidth 17.89 MHz Power 8.68 dBm Tx Total .68 dBm
i T
11808763
Joate: 15 FEB 2000 155443
Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 2

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]
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32001 pts

<

Spectrum
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| R
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Channel Power
Bandwidth 17.87 MHz

Power 8.10 dBm
™ Y

11908763
ate: 146 FEB 2000 144416
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Tu Total 8.10 dBm

Span 30.0 MHz

Tu Total 8.19 dBm

32001 pts

Bandwidth 17.85 MHz Power £.19 dBm

il

11908763
oate: 14 FEB 2030 150058

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
b At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
0 cer [1]

~3.B9 dBm
5.697986310 GHz|

2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.87 MHz Power 6.66 dBm Tu Total 6.66 dBm
il '
11908763
Fater 15 FEB 2020 155508
Top Channel

Result: Pass

Middle Channel
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 3

Spectrum

<

Ref Level 35.00 d8m  Offset
o Att 20 dB BWT
SGL Count 200,500

26,90 d) @ RBW 1MHz
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<3.17 dBmy
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32001 pts Span 30.0 MHz

Channel Pavier
Bandwidth 17.91 MHz

Power 7.48 dBm Tu Total 7.48 dBm

32001 pts
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Bandwidth 17.92 MHz Power 7.84 dBm

il

11908763
oate: 146 FEB 2000 144534

il

11908763
oater 14 FEB 2000 150217

Tu Total 7.84 dBm

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 d8m  Offset
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| R

ML) -3.71 dBm|

30 din
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0
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GEm—
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=60 dBm—
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32001 pts

Channel Power

Result: Pass

Bandwidth 18,13 MHz Power 7.08 dBm Tx Total 7.08 dBm
il '
11908763
Fater 15 FEB 2000 155723
Top Channel

Middle Channel
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ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+24+3 / PWL 13 /9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 1.6 2.0 3.6 2.8 2.0 4.8
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 0.8 2.0 2.8
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 3.6 4.8 2.8 8.6
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 8.6 21.0 12.4 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 8.6 9 17.6 30.0 12.4 Complied

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

Result: Pass

Spectrum ]

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

@ 17 View

Mi[1]

<8.37 dBm
5496064500 GHz|

32001 pts

N

Span 30.0 Mz

Channel Pamer

Bandwidth 17,89 MHz Power 1.63 dBm

Tx Total 1.63 dBm

-
. JL J

11806763
oate 146 FEB 2000 142323

111111

Bottom Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Result: Pass

Spectrum ]

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

@ 17 View

Mi[1] ~6.78 dBm)

5.498883470 GHz|

32001 pts

Span 30.0 Mz

Channel Pamer
Bandwidth 17.91 MHz Power 2.85 dBm Tx Total 2.85 dBm

N
L I J Tmimn &
11908763
buate 19 728200 14290

Bottom Channel

Page 312 of 521

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

Spectrum ]

<§

Jo At
SGL Count 200/200

Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
S0dB BWT  320ms VAW IMHT  Maode futo Swesp

@ 17 View

Mi[1]

<9.22 dBmy
5.501688380 GHz|

32001 pts

Span 30.0 Mz

Channel Pamer
Bandwidth 18,05 MHz

Power 0.83 dBm

-
. JL

11806763
oate: 14 FEB 2000 143058

J

111111

Tx Total 0.83 dBm

Bottom Channel

Result: Pass
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 14243/ PWL 16 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 7.7 2.0 9.7 7.0 2.0 9.0
Middle 8.0 2.0 10.0 7.1 2.0 9.1
Top 7.2 2.0 9.2 5.2 2.0 7.2
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed g CycngC)orrectlon Conducted Power
(dBm)
Bottom+1 6.3 2.0 8.3
Middle 6.7 2.0 8.7
Top 5.6 2.0 7.6
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 9.7 9.0 8.3 13.8
Middle 10.0 9.1 8.7 14.1
Top 9.2 7.2 7.6 12.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom+1 13.8 21.0 7.2 Complied
Middle 14.1 21.0 6.9 Complied
Top 12.9 21.0 8.1 Complied
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 13.8 9 22.8 30.0 7.2 Complied
Middle 14.1 9 23.1 30.0 6.9 Complied
Top 12.9 9 21.9 30.0 8.1 Complied

Result: Pass
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